ATTACHMENT F - FACT SHEET
TABLE OF CONTENTS

1. Permit Information ... e F-3
2. FaCility DESCIIPHION ......uuuiiiiiiiiiiiiiitie et e bbb e e e ee e F-4
2.1. Description of Wastewater and Biosolids Treatment and Controls..................... F-5
2.2. Discharge Points and Receiving Waters ............ccccccuiiiiiiiiiiiiee F-6
2.3. Summary of Existing Requirements and SMR Data.............ccccoeviiiiiinnieennnees F-7
2.4, CompliaNCe SUMME@IY .......uuiiiiiiiiiiiiii e e F-9
2.5. Planned ChangeS .........uuuuuiiiiiiiiiiiiii e F-11
3. Applicable Plans, Policies, and Regulations................cciiiiiiiiiiiiiiii e, F-12
3.1, Legal AUTNOIITIES ... F-12
3.2. California Environmental Quality Act (CEQA)........ccooimmiiiiiiiiiiiii e F-12
3.3. State and Federal Laws, Regulations, Policies, and Plans.............................. F-12
3.4. Impaired Water Bodies on the CWA section 303(d) List..........cccoeiiiiiiiiinnnnnn. F-16
3.5. Other Plans, Polices and Regulations ... F-17
4. Rationale for Effluent Limitations and Discharge Specifications......................... F-19
4.1. Discharge Prohibitions. ... F-19
4.2. Technology-Based Effluent Limitations .............ccccooi F-23
4.3. Water Quality-Based Effluent Limitations (WQBELS) ..., F-26
4.4. Final Effluent Limitation Considerations .............cccooiiiiiiiiiin F-45
4.5. Interim Effluent LImitations ... F-49
4.6. Land Discharge Specifications ...........coooiiiiiiiiiiieiee F-50
4.7. Recycling SpecifiCations ..........coooo i F-50
5. Rationale for Receiving Water Limitations..............cccccouuuieiiiiiieiee F-54
5.1, SUMACE WAL ... s F-54
5.2, GIrOUNAWEALET ... F-54
6. Rationale for ProViSIONS ..............uuuiiiimiiiiiiiii e F-54
6.1. Standard ProViSIONS ..............uuuuuiiiiiiiii e F-54
6.2. SPECIal PrOVISIONS ... e e e e e e e eeeeees F-55
7. Rationale for Monitoring and Reporting Requirements ..............ccccccvviiiiiiiiennnns F-61
7.1, INfluent MONITOTING ... e F-61
7.2, Effluent MONIOMING. .. ... e F-61
7.3. Toxicity Testing RequiremMents ... F-62
7.4. Recycled Water Monitoring Requirements .............cccooocciiiiieiineceee F-63
7.5. Receiving Water MONitoring.............uuuuuuuumiiiiiiiiie e F-63
7.6. Other Monitoring ReqUIrEMENTS. ...........uuuuiiiiiiiiiiiii e F-64
8.  Public PartiCipation...........oooiiiiiie e F-65

ATTACHMENT F — FACT SHEET F-1



8.1. Notification of Interested Parties...... ..o F-66

8.2. Written COMMIENTS ... e F-66
8.3. PUDIIC HEAIMNG ... s F-66
8.4. Reconsideration of Waste Discharge Requirements ..............cccccuvviiiiiiininnnnns F-67
8.5. Information @and COPYING ........uuuuummiiiiiiiiiiiiiie e F-67
8.6. Register of Interested Persons ............cccccuiiiiiiiiiiiii F-67
8.7. Additional INformation ... F-67

Table F-1. Facility Information ... e F-3
Table F-2. Historic Effluent Limitations and Monitoring Data® .................cccccoeeeveennnnene. F-7
Table F-3. Basin Plan Beneficial USesS .........ccooiviiiiiiiiii e F-13
Table F-4. Summary of Technology Based Effluent Limitations — Discharge Point

001 (Monitoring Location EFF-001)........cciiiiiiiiiicee e F-25
Table F-5. Effluent Trihalomethane Concentrations on March 18, 2020 Sample........ F-35
Table F-6. Effluent Haloacetic Acid Concentrations on November 23, 2021

RS T= 0 0] 0] = RS F-35
Table F-7. Summary of Reasonable Potential Analysis Results for Priority

Pollutants, Ammonia, and Title 22 Pollutants.............ccccuvuiiiiii i, F-37
Table F-8. Determination of Final WQBELs Based on Human Health Criteria........... F-41
Table F-9. Summary of Acute Toxicity Results (Water Flea)...........cccccoeeeeeviviinnnnnnnn... F-44
Table F-10. Summary of Chronic Toxicity Results (Water Flea) .................cceveeeein. F-44
Table F-11. Summary of Effluent Limitations — Discharge Point 001 (Monitoring

Location EFF-001) ... e F-47
Table F-12. Wastewater Treatment Facility RPA Summary ............ccccooiiiiiiiiiinns F-68

ATTACHMENT F — FACT SHEET F-2



ATTACHMENT F - FACT SHEET

As described in section 2.2 of this Order, the Regional Water Board incorporates this
Fact Sheet as findings of the Regional Water Board supporting the issuance of this
Order. This Fact Sheet includes the legal requirements and technical rationale that
serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad
range of discharge requirements for Permittees in California. Only those sections or
subsections of this Order that are specifically identified as “not applicable” have been
determined not to apply to this Permittee. Sections or subsections of this Order not
specifically identified as “not applicable” are fully applicable to this Permittee.

1. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

Table F-1. Facility Information

WDID

1B83140HUM

Permittee

City of Rio Dell

Name of Facility

City of Rio Dell Wastewater Treatment Facility

Facility Address

475 Hilltop Drive
Rio Dell, CA 95562
Humboldt County

Facility Contact, Title and Phone

Derek Taylor, Wastewater Superintendent, (707)
764-5754

Authorized Person to Sign and
Submit Reports

Kyle Knopp, City Manager, (707) 764-3532

Mailing Address

675 Wildwood Ave, Rio Dell, CA 95562

Billing Address

Same as mailing address

Type of Facility

Publicly Owned Treatment Works (POTW)

Major or Minor Facility

Minor

Threat to Water Quality

2

Complexity

A

Pretreatment Program

Not Applicable

Recycling Requirements

Producer, Distributer, User

ATTACHMENT F — FACT SHEET

F-3




Facility Permitted Flow 0.40 mgd (average dry weather flow capacity)

1.25 mgd (average monthly wet-weather flow
capacity)
2.51 mgd (peak wet weather flow capacity)

Facility Design Flow 0.40 mgd (average dry weather flow capacity)

1.25 mgd (average monthly wet-weather flow
capacity)
2.51 mgd (peak wet weather flow capacity)

Watershed Eel River Hydrologic Unit, Ferndale Hydrologic
Subarea

Receiving Water Lower Eel River

Receiving Water Type Inland Surface Waters

1.1. The City of Rio Dell (hereinafter Permittee) is the owner and operator of the City of

1.2.

1.3.

1.4.

Rio Dell Wastewater Treatment, Recycling and Disposal Facility (hereinafter
Facility), a POTW.

For the purposes of this Order, references to the “discharger” or “permittee” in
applicable federal and state laws, regulations, plans, or policy are held to be
equivalent to references to the Discharger herein.

The Facility discharges secondary treated wastewater to Lower Eel River, a water
of the United States. The Permittee was previously regulated by Order No. R1-
2017-0007 and National Pollutant Discharge Elimination System (NPDES) Permit
No. CA0022748adopted on November 1, 2017 and expired on October 1, 2022.
Attachment B provides a map of the area around the Facility. Attachment C
provides a flow schematic of the Facility.

The Permittee filed a report of waste discharge (ROWD) and submitted an
application for reissuance of its WDRs and NPDES permit on October 28, 2021.
The application was deemed complete on September 26, 2022.

Regulations at 40 C.F.R. section 122.46 limit the duration of NPDES permits to a
fixed term not to exceed five years. However, pursuant to California Code of
Regulations, title 23, section 2235.4, the terms and conditions of an expired permit
are automatically continued pending reissuance of the permit if the Permittee
complies with all federal NPDES requirements for continuation of expired permits.

FACILITY DESCRIPTION

The Permittee owns and operates a municipal wastewater treatment facility (WWTF)
and associated wastewater collection and disposal facilities that serve a population
of 3,900 residential users in the Community of Rio Dell. The Facility discharges
secondary treated wastewater from Discharge Point 001 to the Lower Eel River, just
downstream of Highway 101 Bridge. The Facility also discharges disinfected

ATTACHMENT F — FACT SHEET F-4



secondary-23 recycled water to an irrigation site located northwest of the Facility and
west of the southbound Highway 101 Bridge, via Discharge Point 003.

2.1. Description of Wastewater and Biosolids Treatment and Controls

The Facility is located in the Ferndale Hydrologic Subarea of the Lower Eel River
Hydrologic Area. The Facility is designed to treat an average dry weather flow of
0.40 mgd, an average monthly wet-weather flow of 1.25 mgd, and a peak wet
weather flow of 2.51 mgd.

2.1.1. Collection System

The collection system includes two lift stations with dual pump systems and
generators at each. The lift stations convey the wastewater to the headworks
building via a North and South mainline.

2.1.2. Wastewater Treatment Facility

The raw sewage flows through a quarter inch opening automatic bar screen and
grit removal system then discharges into the influent pump station wet well. A
manual bar screen is also available as a backup.

The treatment system consists of headworks, Aero-Mod secondary treatment
and solids stabilization system, chlorine disinfection in two chlorine contact
tanks, and dechlorination using sodium bisulfite.

2.1.3. Recycled Water

The Permittee produces disinfected secondary recycled water. May 15 through
September 30, the recycled water is used to irrigate hay grass and alfalfa at the
Irrigation Site. The hay grass and alfalfa are harvested as fodder for beef cattle.

The use of the Irrigation Site commenced in 2014. The irrigation site was
previously regulated as discharge to land under NPDES permit No. R1-2017-
0007. In April 2022 discharge to Discharge Point 003 was reclassified as
recycled water when the Division of Drinking Water approved the Rio Dell Title
22 Engineering Report. Operations at the Irrigation Site will not undergo
substantial change due to reclassification.

2.1.4. Biosolids

Solids removed from the wastewater are stored and thickened in two aerated
digesters and subsequently dewatered with a belt filter press. The dewatered
biosolids are further processed through an indirect sludge dryer, which
produces Class A biosolids that the Permittee gives away to a local farmer for
use as a soil amendment.

ATTACHMENT F — FACT SHEET F-5



2.2. Discharge Points and Receiving Waters

2.2.1.

2.2.2.

2.2.3.

2.24.

2.2.5.

The Facility is located within the Ferndale Hydrologic Subarea of the Lower Eel
River Hydrologic Area. The main tributaries to the Lower Eel River are the Van
Duzen River, Yager Creek, Larabee Creek, Bull Creek, and Salmon Creek. The
upper watershed is mountainous and vegetated by redwood and Douglas fir,
interspersed with some hardwoods and meadows. Towards the coast, the river
spreads out on a coastal plain where the Salt River joins the Eel River Estuary.
The Eel River is designated a Critical Coastal Area by the Statewide Critical
Coastal Areas Committee.

The Eel River Watershed Management Area (WMA) encompasses roughly
3,684 square miles in highly erodible soils in the steep coastal mountains of the
Region, supporting a variety of water uses including municipal and agricultural
supply systems, salmonid fisheries, and recreation. The Eel River WMA is a
prime recreational area boasting numerous state and private campgrounds
along its length with both water contact and non- contact uses such as boating
and swimming. The Eel River is the third largest producer of salmon and
steelhead in California and supports a large recreational fishing industry. The
erodible soils, steep terrain, and other contributing factors evoke a high level of
concern for the anadromous fishery resource. Coho salmon, a native species of
the Eel River watershed, were listed as endangered under the federal
Endangered Species Act in 1997.

During October 1 through May 14, effluent may be discharged to the Lower Eel
River at Discharge Point 001 at 40° 29’ 48.7” N latitude and 124° 5’ 42.2" W
longitude. The Lower Eel River is a water of the United States.

The City’s recycled water use is identified in Title 22, Section 60304(d) as
surface irrigation of “fodder and fiber crops and pasture for animals not
producing milk for human consumption.” The minimum recycled water quality
allowed for this use is “undisinfected secondary recycled water” defined in Title
22, Section 60301.900. However, the Permittee discharges disinfected
secondary-23 recycled water in practice which is treated to a level above what
is required by Title 22.

The disinfected recycled water is discharged to a 23-acre irrigation site located
northwest of the City and west of the southbound Highway 101 Bridge from
May 15 to September 30 at Discharge Point 003 at 40° 30’ 47.79” N latitude
and 124° 7’ 54.54” W longitude. Operation of the Irrigation Site was previously
regulated as land disposal under NPDES permit Order No. R1-2017-0007.

The Permittee previously discharged treated wastewater to a percolation pond
adjacent to the Lower Eel River at Discharge Point 002 during the period of
May 15 to September 30. The percolation pond was seasonally constructed
within the gravels of the active channel of the Lower Eel River. The Permittee
has discontinued discharges to the percolation pond at Discharge Point 002.

ATTACHMENT F — FACT SHEET F-6



This Order does not authorize discharges at Discharge Point 002.

2.3. Summary of Existing Requirements and SMR Data

Effluent limitations contained in Order No. R1-2017-0007 for discharges from Discharge Point 001 (Monitoring
Location EFF-001) and representative monitoring data from the term of Order No. R1-2017-0007 are as follows:

Table F-2. Historic Effluent Limitations and Monitoring Data’

Highest Highest
parameter | units | fuerage | Arersge | Mexmum | ferage | Aversge | Highertbaly
Discharge| Discharge
Biochemical Oxygen 7.2 11 11
Demand 5-day @ 20°C mg/L 30 45 --
(BODs)
BODs % Removal 85 -- -- 94 .42 - 94 .42
gl | m | w0 | ws | -4 8
TSS % Removal 85 -- -- 95.97 - 95.97
pH S.u. - - 6.5-8.5 - - 6.40-7.93
Settleable Solids ml/L 0.1 - 0.2 <0.1 - <0.1
Chlorine, Total mg/L 0.01 -- 0.02 <0.01 -- <0.01
Residual?
Chlorodibromomethane Mg/l 0.41 -- 0.80 2.6 -- 2.6
Dichlorobromomethane Mg/l 0.56 -- 1.1 16.3 -- 16.3
Total Trihalomethanes Mg/l 80 -- -- 101.39 -- 101.39
Haloacetic Acids Mg/l 60 -- -- 109.1 -- 109.1

ATTACHMENT F — FACT SHEET

F-7




Highest Highest

. Average | Average | Maximum | Average Average Highest Daily
Parameter UnitS | Monthly | Weekly | Daily | Monthly |  Weekly Discharge
Discharge| Discharge
Nitrogen, Total (as N) mg/L 10 -- -- 0.14 -- 0.14
Total Coliform Bacteria MP::C 00 233 -- 240 66.53 -- 540
Acute Toxicity % Survival | 70%/90° -- -- 806 -- 80
Table Notes

1. Data represented in the table includes all relevant monitoring results from November 1, 2017 — August 30, 2022

at both EFF-001 and EFF-003.

2. Represents the minimum observed monthly average percent removal value.

3. Represents the median concentrations Most Probable Number (MPN) per 100 milliliters, using the

bacteriological results of the last 30 calendar days for which analyses have been completed.

4. Minimum for any one bioassay.
Median for any three or more consecutive bioassays.

g

6. Represents the minimum observed percent survival.

ATTACHMENT F — FACT SHEET

F-8




2.4. Compliance Summary

2.4.1. The Permittee reported 17 sanitary sewer overflows from its collection system
since January of 2018, as follows:

2.4.1.1. On January 24, 2018, during a period of heavy rainfall, 19,200 gallons of
raw sewage was discharged from a sewer manhole on Painter Street and to
the Eel River.

2.4.1.2. On March 19, 2018, during a period of heavy rainfall, 86,400 gallons of raw
sewage was discharged from a sewer manhole on 780 Rigby Ave. and to
the Eel River.

2.4.1.3. January 16, 2019, during a period of heavy rainfall, 4,600 gallons of raw
sewage was discharged from a sewer manhole on Painter Street and to the
Eel River. An estimated 750 gallons were recovered and treated at the
Facility.

2.4.1.4. February 25, 2019, during a period of heavy rainfall, 28,000 gallons of raw